
 

Please read and save these instructions. Read through this owner’s manual carefully before using product. Protect 
yourself and others by observing all safety information, warnings, and cautions. Failure to comply with instructions could 
result in personal injury and/or damage to product or property. Please retain instructions for future reference. 

 

  
 
 
 

 
 
 

Operating Instructions and Parts Manual                     46V232 

FORM YTL232 
Printed in China 
05/13

2000LB STEEL DUMP CART 

 
Description 
This utility dump cart is made of a strong steel construction and is designed to carry a wide range of materials.  The 
dump cart will easily haul up to 2000lbs of tools, firewood, animal feed, trash, landscaping materials, cement or 
anything else that needs to moved.  Easy to use removable tailgate makes loading and unloading fast and convenient.  
Never exceed the rated load capacity of 2000lbs when operating the utility dump cart. 
 
 
 
 
 
 
 
Unpacking  
After unpacking unit, inspect carefully 
for any damage that may have occurred 
during transit. Check for loose, missing, 
or damaged parts. Shipping damage 
claim must be filed with carrier. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Specifications and Dimensions 
 
 
 
 
 
 
 
 
 
 
 
 
 

Model       Max. Capacity    Hitch Type   Wheel Type     Wheel Size      Overall Dimensions (Inches)         
                        (Lbs)                                                             (Inches)        Length      Width        Height   

46V232           2000                Pin Style      Pneumatic             16              86-3/8        36-7/8        33-7/8 



 
 
 
 
  
 
 
 

 
2 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

General Safety Information  
 
READ and UNDERSTAND this manual completely before using Utility Dump Cart. 
Operator must read and understand all safety and warning information, operating instructions, maintenance and 
storage instructions before operating this equipment. Failure to properly operate and maintain the utility dump cart 
could result in serious injury to the operator or bystanders. 
 
Pay close attention to the statements that follow. These should be used wherever applicable. 

 Warns about hazards that may cause minor personal injury or property damage if ignored. 

 Warns about hazards that could cause severe personal injury, death, or major property damage if 
ignored. 

 Warns about hazards that will cause serious personal injury, death, or major property damage if 
ignored. 
 
NOTE: Indicates special instructions, which are important but not related to hazards. 

IMPORTANT: Indicates factors concerned with assembly, installation, operation, or maintenance, which could result 
in damage to the machine or equipment if, ignored. 
 
Operation Warnings 

 Do not at any time carry passengers, sit, or stand on the cart.  
 Do not allow children to play on, stand upon, or climb in the cart. 
 Always inspect the cart before using to assure it is in good working condition. 
 Replace or repair damaged or worn parts immediately. 
 Always check and tighten hardware and assembled parts before operating. 
 Do not exceed equipment maximum load capacity of 2000lb. 
 Avoid large holes and ditches when transporting loads. 
 Be careful when operating on steep grades (hill) because the cart may tip over. 
 Always operate at reduce speed in rough terrain, along creeks, ditches and on hillsides. 
 Do not operate close to creeks, ditches and public highways. 
 To avoid personal injury and/or equipment damage Do not exceed 10 MPH. 
 Always use caution when loading and uploading the cart. 
 Only tow with recommended vehicles (Lawn/Garden Tractors and ATVs). 

. 
Crush and Cut Hazards 

 Always keep hands and feet clear from moving parts while operating the equipment. 
 Always clear and keep work area clean when operating.  
 Always wear safety gear, eye protection, gloves and work boots when operating the dump cart. 

 
 The warnings, cautions, and instructions outlined in this instruction manual cannot cover all 

possible conditions or situations that may occur.  It must be understood by the operator that common sense and 
caution are factors which cannot be built into this product. 

 
 
 
 
 
 
 



 
 
 
 
  
 
 
 

 
3 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

Assembly 
Take all parts out of the shipping crate and inspect components to ensure there are no missing pieces before starting 

to assemble the utility dump cart. The product should be assembled by one or two people. Follow all of the steps on 

page 5 to 12. 

 
Tools Required 

• Pliers  
• Slot Type Screw Driver 
• 10mm,14mm, 17mm, 19mm Wrench 

 
Parts in Carton 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ref. Description QTY Ref. Description QTY

1 Tailgate 1 10 Tie Rod 1 

2 Tailgate Reinforcement Bracket 1 11 Hitch Bracket 1 

3 Cart Bed Side Panel 2 12 Tongue, Front Section 1 

4 Cart Bed Bottom Panel 2 13 Tongue, Rear Section 1 

5 Front Panel 1 14 Pivot Bars 2 

6 Wheel Support 2 15 Wheels 4 

7 Axle, Rear 1 16 Tailgate Guides 2 

8 Front Axle Support 2 17 Tongue Reinforcement Angle 1 

9 Front Axle Channel 1 18 Corner Caps 2 



 
 
 
 
  
 
 
 

 
4 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

Hardware for Assembly 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ref. Description QTY Ref. Description QTY

A Hex Bolt M12x120 1 L Flat Washer Ø12 7 

B Hex Bolt M8x65 4 M Large Flat Washer Ø12 1 

C Hex Bolt M12x30 3 N Hair Cotter Pin 1 

D Hex Bolt M8x20 14 O Cotter Pin 6 

E Round Head Bolt M6x16 45 P Hitch Pin 1 

F Round Head Bolt M8x16 36 Q Pivot Bushing 1 

G Hex Nut M6 45 R Flat Washer Ø20 8 

H Hex Nut M8 54 S Hub Cap 4 

I Lock Nut M12 4 T Flat Washer Ø6 45 

J Lock Washer Ø6 45 U Flat Washer Ø8 54 

K Lock Washer Ø8 54    
 
 
NOTE: You may have extra nuts & bolts when finished. 



 
 
 
 
  
 
 
 

 
5 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

Assembly 
 
IMPORTANT: Due to the weight of the cart, we recommend that you have someone assist you in lowering the cart 
onto its wheels after it has been assembled. The product should be assembled by one or two people. 
 

 DO NOT LEAVE THE CART UNATTENDED IN UPRIGHT POSITION DURING ASSEMBLY. A 
FALLING CART CAN CAUSE PERSONAL INJURY. PAY CLOSE ATTENTION TO THE STABILITY OF THE 
CART WHILE IT REMAINS IN AN UPRIGHT POSITION. FOR BEST STABILITY, ASSEMBLE ON A SMOOTH, 
LEVEL SURFACE. 
 

1. Remove the hardware pack and all loose parts from the carton. Be sure the carton is empty before discarding. 
2. Lay out all the parts and hardware as shown on pages 3 and 4. 
3. Assemble the cart bed side panel and bottom panel with Round Head Bolt M6x16 (E), Flat Washer Ø6 (T), Lock 

Washer Ø6 (J) and Hex Nut M6 (G). See Figure 1. 
 
 

Do not tighten at this stage. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 1 



 
 
 
 
  
 
 
 

 
6 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

4. Position the two pieces cart body upright on a smooth level surface such as a garage floor or a paved driveway. 
See figure 2. 

5. Assemble the cart body together by using nine Round Head Bolt M6x16 (E), Flat Washer Ø6 (T), Lock Washer 
Ø6 (J) and Hex Nut M6 (G) as shown in Figure 2. 

 
Do not tighten at this stage. 
 
 
     
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
6. Position the tailgate reinforcement bracket on outside of cart as show in figure 3. Assemble the bottom of the cart 

body using six Round Head Bolt M8x16 (F), Flat Washer Ø8 (U), Lock Washer Ø8 (K) and Hex Nut M8 (H). Do 
Not tighten. See Figure 3. 

7. Position the tailgate guides with the holes to the rear as shown in figure 3. Assemble the guides to the inside of 
the cart using six Round Head Bolt M6x16 (E), Flat Washer Ø6 (T) , Lock Washer Ø6 (J) and Hex Nut M6 (G). 
Do Not tighten. 

8. Assemble two Round Head Bolt M6x16 (E), Flat Washer Ø6 (T), Lock Washer Ø6 (J) and Hex Nut M6 (G) to the 
top rear corners of the cart. Do Not tighten. See Figure 3. 

9. Tighten the six bolts assembled in step 6 and the two bolts in step 8.Tighten the nine bolts assembled in step 5, 
keeping the bottom of the cart body halves even. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 2 

FIGURE 3 

Tailgate Guide 



 
 
 
 
  
 
 
 

 
7 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

10. Lower the cart to rest upside down on the top flanges. See Figure 4. 
11. Assemble the wheel support at the rear of the cart using twelve M8X16 round head bolts (F), Flat Washer Ø8 (U), 

Lock Washer Ø8 (K) and M8 hex nuts (H) as shown in Figure 4. Bolt heads go on inside of cart. Tighten all 
wheel parts now. 

12. Connecting the 2 wheel supports by eight M8X20 Hex Bolts (D), Flat Washer Ø8 (U), Lock Washer Ø8 (K) and 
M8 Nuts (H). 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
13. Assemble the axle through the wheel support as shown in Figure 5. 
14. Apply grease to the ends of the axle now or use a grease gun after the wheels are assembled. 
15. Assemble a Ø20 flat washer (R) , a wheel ( valve stem out) ,another Ø20 flat washer (R) and a cotter pin (O) to 

each end of the axle as shown in Figure 5. 
16. Assemble a hub cap over the Ø20 flat washer (R) on each end of the axle as shown in Figure 5. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 5 

FIGURE 4 



 
 
 
 
  
 
 
 

 
8 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
17. Stand the cart on end, front end facing up. 
18. Assemble the two front axle supports to the cart using twelve M8X16 round head bolts (F) , Flat Washer Ø8 (U), 

Lock Washer Ø8 (K) and M8 hex nuts (H) as shown in Figure 6. Do not tighten yet. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
19. Place the front axle channels between the front axle supports. Assemble by two M8X65 hex bolts (B) through the 

holes in the ends of the supports and secure with Ø8 lock washer (K), Ø8 Flat Washer (U) and M8 hex nuts (H). 
Don’t tighten. See Figure 7. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 6 

FIGURE 7 

Front Axle 
Channel 



 
 
 
 
  
 
 
 

 
9 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
20. Assemble the tongue reinforcement angle to the back side of the axle supports as shown in Figure 8. Use two 

M8X65 hex bolts (B), Ø8 lock washer (K), Ø8 Flat Washer (U) and M8 hex nuts (H). Don’t tighten. 
21. Make sure the center bolt (pivot bolt ) is inserted as far as possible through the axle channels and then tighten 

the four bolts assembled in Figure 8,which fasten the front axle supports to the cart bed. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
22. Connecting the front panel with the bottom panel by using six M8X16 round head bolts (F), Ø8 lock washer (K), 

Ø8 Flat Washer (U) and M8 hex nuts (H). Then Connecting the front panel with the side panel by using six 
M6X16 round head bolts (E), Ø6 lock washer (J), Ø6 Flat Washer (T) and M6 hex nuts (G). See Figure 9. 

23. Assemble two corner caps to the front of the cart using four M6X16 round head bolts (E), Ø6 lock washer (J), Ø6 
Flat Washer (T) and M6 hex nuts (G), and then tighten. See Figure 9. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 8 

FIGURE 9 



 
 
 
 
  
 
 
 

 
10 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
24. Assemble the tie rod to the axle spindles using two M12X30 hex bolts (C), four Ø12 flat washer (L) and two M12 

hex lock nuts (I), Tighten, leaving oil enough that the spindles still pivot. See Figure 10. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
25. Remove the M12 lock nut from the center pivot bolt. Assemble rear tongue section, the pivot bushing, the large 

Ø12 flat washer (M) and M12 hex lock nut (I) onto the pivot bolts as shown in Figure 11.(The pivot bushing fits 
into the hole in the tongue.) Tighten. 

26. Fasten the tongue to the tie rod as shown in Figure 11, using a M12X30 hex bolt (C), two Ø12 flat washer (L) 
and a M12 hex lock nut (I) . Tighten, leaving loose enough that the tongue can pivot. 

27. Apply grease to the axle spindles now or use a grease gun after wheels are assembled. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 10 

FIGURE 11 



 
 
 
 
  
 
 
 

 
11 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
28. Assemble a cotter pin to the inside hole in an axle spindle. Place a Ø20 Flat Washer (R), a wheel (valve stem 

facing out) and another Ø20 Flat Washer (R) onto the axle spindle. Assemble a cotter pin (O) to the end hole in 
the axle. Repeat on other side. See Figure 12. Note: Prevent the axle spindle from pivoting downward until the 
wheel is secures to it by the outer cotter pin. 

29. Assemble a hub cap over the Ø20 Flat Washer (R) on each wheel. See Figure 12. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
30. To lower the cart onto wheel chocks as shown in Figure 13. Get the assistance of another person to help you 

lower the cart onto ground. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 12 

FIGURE 13 



 
 
 
 
  
 
 
 

 
12 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
31. Assemble the two pivot bars to the front tongue section using four M8X20 hex bolts (D), Ø8 lock washer (K), Ø8 

Flat Washer (U) and M8 hex nuts (H). Don’t tighten yet. See Figure 14. 
32. Assemble the pivot bars to the rear tongue section using a M12X120 hex bolt (A) and Ø12 Flat Washer (L) and 

M12 hex lock nut (I). Tighten the lock nut ,leaving it just loose enough to allow the front tongue to pivot. Now 
tighten the four hex bolts, lock washers and hex nuts assembled to the front tongue in Step 31.See Figure 14. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
33. Assemble the hitch bracket to the front tongue section using two M8X20 hex bolts (D), Ø8 lock washer (K), Ø8 

flat washer (U) and M8 hex nuts (H), and tighten. See Figure 15. 
34. Assemble the hitch pin through the hitch bracket and the tongue and secure with the hair cotter pin shown in 

Figure 15. 
35. Place the tailgate down into the tailgate guides with the top and bottom lips of the tailgate facing to the rear. 
36. If you have not yet greased the wheels, fill the wheel hubs with automotive bearing type grease. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 15 

FIGURE 14 



 
 
 
 
  
 
 
 

 
13 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
Operation 
 

 Before using the utility dump cart, review the instructions below and safety information 
before operating.  Failure to follow these instructions may result in property damage or injury to the operator 
or bystanders.  
 
USING YOUR UTILITY DUMP CART 

 
1. DO NOT exceed rated capacity of 2000lb (900kg) 
2. NEVER tow the dump cart with box raised. 
3. DO NOT over fill the utility dump cart.  Over flow loads can cause the cart and towing vehicle to lose traction and 

skid out of control. 
4. ONLY fill the dump cart to a comfortable dumping load.  Extremely heavy loads will be difficult to operate and 

dump. 
5. ALWAYS use the dump cart for its intended purpose. 
6. ONLY use approved vehicles when towing the dump cart (Lawn/Garden Tractors and ATVs) 
7. ALWAYS make sure that the tow vehicle and the combined weight of the operator MUST BE greater than the 

load of the cart weight for proper control. 
8. DO NOT use cart on public highways or roads. 
9. NEVER exceed 10mph when towing the dump cart. 
10. DO NOT make sharp turns that may cause the Lawn/Garden Tractor or ATV tires to rub against the utility dump 

cart. 
11. ALWAYS slow down before turning. 
12. ALWAYS use caution when backing up the utility cart.  To avoid the cart from “jack-knifing” always back up in a 

straight line. 
 
Maintenance 

 Improper maintenance and storage of the utility dump cart may void your warranty. 

• After each use clean material out of the cart box. 
• Rinse/dry inside and outside of the dump cart after each use. 
• Before operating make sure the tires have the RECOMMENDED TIRE PRESSURE 30 PSI. 
• Regularly grease axle and wheel bearing area or when needed. 
• Periodically check all fasteners for tightness. 
• Annually clean and lightly lubricate parts. 
• Use a glossy enamel spray paint to touch up scratched or worn painted metal surfaces. 
• Never exceed load capacity rating of 2000lbs it will damage the utility dump cart. 

IMPORTANT: 

If a part needs replacement, only use parts that meet the manufacturer’s specifications. Replacement parts that do 

not meet specifications may result in a safety hazard or poor operations. 
 
STORAGE 

• Never allow material to remain in the utility dump cart for extended periods of time. 
• Before storing make sure the cart is clean and dry for years of trouble free service. 
• Store indoors or protected area during severe weather and winter months. 
• When storing outside always keep the tongue a little higher than the cart box to allow moister to easily run 

out the back and not stand. 



 
 
 
 
  
 
 
 

 
14 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

 
WARRANTY 
Should this product fail to perform satisfactorily due to defect or poor workmanship within one year from the date of 
purchase, return it to the place of purchase and it will be replaced, free of charge. Incidental or consequential 
damages are excluded from this warranty.  
 

For Repair Parts, call 1-800-323-0620 
24 hours a day – 365 days a year 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
  
 
 
 

 
15 

46V232 Westward Operating Instructions and Parts Manual 

2000LB STEEL DUMP CART 
 

Repair Parts List  
 
 
 
 
 1 Side Panel  2 
 2 Front Panel  1 
 3 Corner Cap  2 
 4 Round Head Bolt M6x16  45 
 5 Lock Washer Ø6  45 

 6 Hex Nut M6  45 
 7 Tailgate Guide  2 
 8 Tailgate  1 
 9 Tailgate Reinforcement Bracket  1 
 10 Hex Bolt M8x20  14 

 11 Pin  1 
 12 Hitch Bracket  1 
 13 Tongue, Front Section  1 
 14 R Pin Ø3  1 
 15 Lock Washer Ø8  54 
 16 Hex Nut M8  54 

 17 Pivot BAR  2 
 18 Hex Bolt M12x120  2 
 19 Flat Washer Ø12  7 
 20 Nylon Lock Nut M12  5 
 21 Tongue, Rear Section  1 
 22 Hex Bolt M8x65  4 

 23 Tie Rod  1 
 24 Hex Bolt M12x30  3 
 25 Wheel Support  1 
 26 Front Axle Support  2 
 27 Cotter Pin Ø3x30  6 
 28 Hex Bolt M10x100  2 

 29 Front Axle Channel  2 
 30 Split Plastic Bearing  4 
 31 Flat Washer Ø9  8 
 32 Axle Spindle  2 
 33 Flat Washer Ø10  2 
 34 Nylon Lock Nut M10  2 

 35 Tongue Reinforcement Angle  1 
 36 Pivot Bushing  1 
 37 Big Flat Washer Ø12  1 
 38 Hub Cap  2 
 39 Axle Bushing  4 
 40 Wheel  4 

 41 Wheel Axle  1 
 42 Bottom Pane  2 
 
 
 
 

Reference    
Number  Description    Part Number   Qty. 

Manufactured for Grainger International, Inc. 
100 Grainger Pkwy., Lake Forest IL  60045  U.S.A. 



 

Por favor lea y guarde estas instrucciones. Lea este manual de instrucciones cuidadosamente antes de usar el producto. 
Protéjase a sí mismo y a los demás observando toda la información de seguridad, advertencias y precauciones. El 
incumplimiento de las instrucciones podría resultar en lesiones personales y / o daños al producto o a la propiedad. 
Conserve las instrucciones para referencia futura. 

  
 
 
 

 
 
 

Instrucciones de Operación y Manual de Piezas      46V232          

FORMA YTL232 
Impreso en China 
05/13

CARRO DE VOLCADO DE ACERO DE 
2000LB 

 
 
Descripción 
Este carro de volcado de utilidad tiene una construcción de acero dura y está diseñado para transportar una amplia 
gama de materiales. El carro de volcado puede fácilmente transportar hasta 2000 libras de herramientas, leña, 
alimentos para animales, basura, materiales de jardinería, cemento o cualquier otra cosa que tiene que mover. El 
uso fácil de puerta trasera extraíble facilita la carga y descarga rápida y cómoda. Nunca exceda la capacidad 
nominal de carga de 2,000 libras cuando utiliza el carro de volcado de utilidad. 
 
 
 
 
 
 
 
Desembalaje 
Después de desempacar la unidad, 
inspeccione cuidadosamente por 
cualquier daño que pueda haber ocurrido 
durante el transporte. Compruebe si hay 
piezas sueltas, faltantes o dañadas. La 
reclamación de daños ha de presentarse 
con el portador. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Especificaciones y Dimensiones 
 
 
 
 
 
 
 
 
 
 

Modelo   Capacidad Max.  Tipo de Enganche  Tipo de Rueda Tamaño de Rueda    Dimensión General (Pulgadas)         
                      (Lbs)                                                                                  (Pulgadas)                Largo      Ancho        Altura       

46V232           2000                Estilo de Pasador         Neumática                    16                   86-3/8        36-7/8        33-7/8



 
 
 
  
 

 
2 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

Información General de Seguridad 
 
Lea y comprenda este manual antes de utilizar el Carro de Volcado de Utilidad. 
El operador debe leer y comprender toda la información de seguridad y la advertencia, instrucciones de operación, 
instrucciones de mantenimiento y almacenamiento antes de utilizar este equipo. En caso de operar y mantener 
inadecuadamente el carro de volcado de utilidad, puede resultar en lesiones graves al operador o a los espectadores. 
 
Use declaraciones de atención especial, como las que siguen. Estos deben ser utilizados siempre que sea aplicable. 

 

Advierte sobre peligros que pueden causar lesiones personales o daños materiales 
menores si se ignoran. 

Advierte sobre peligros que pueden causar lesiones personales graves, muerte o daños 
materiales considerables si se ignoran. 

Advierte sobre peligros que ocasionarán lesiones personales graves, muerte o daños materiales 
considerables si se ignoran. 
 
NOTA: Indica instrucciones especiales que son importantes pero no están relacionadas con los peligros. 

IMPORTANTE: Indica factores relacionados con el montaje, instalación, operación o mantenimiento, lo que podría 
causar daños en la máquina o equipo si se ignoran. 
 
Advertencias de Operación 

 Nunca lleve a los pasajeros, sentados o de pie en el carro. 
 No permita que los niños jueguen, se paren de pie o suban en el carro. 
 Inspeccione siempre el carro antes de usar para asegurar que esté en buenas condiciones de trabajo. 
 Reemplace o repare las piezas dañadas o desgastadas inmediatamente. 
 Compruebe siempre y apriete hardware y piezas montadas antes de la funcionamiento. 
 No exceda la capacidad de carga máxima del equipo de 2.000 libras. 
 Evite grandes agujeros y zanjas en el transporte de cargas. 
 Tenga cuidado al trabajar en pendientes pronunciadas (colina) , porque el carro puede volcarse.  
 Siempre opere a velocidad reducida en terreno accidentado, a lo largo de arroyos, zanjas y en las laderas. 
 No opere cerca de arroyos, zanjas y vías públicas. 
 Para evitar lesiones personales y / o daños en el equipo, No exceda 10 MPH. 
 Sea siempre cuidadoso al cargar y descargar el carro. 
 Sólo remolque con vehículos recomendados (Tractores de césped / jardín y vehículos todo terreno). 

 
Peligros de Tritura y Corte 

 Mantenga siempre las manos y los pies alejados de las piezas móviles durante el funcionamiento del equipo. 
 Siempre despeje y mantenga limpia el área de trabajo durante la operación. 
 Utilice siempre el equipo de seguridad, la protección ocular, guantes y botas de trabajo cuando opere el carro de 

volcado. 
 

Las advertencias, precauciones e instrucciones indicadas en este manual de instrucciones no 
pueden cubrir todas las condiciones y situaciones posibles que puedan ocurrir. Se debe entender por la que el 
sentido común y la prudencia son factores que no se pueden incluir en este producto. 

 
 
 
 



 
 
 
  
 

 
3 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

Montaje  
Tome todas las piezas de la caja de transporte e inspeccione los componentes para asegurar que no hay piezas 

faltantes antes de comenzar a montar el carro de volcado de utilidad. El producto debe ser montado por una o dos 

personas. Siga todos los pasos en la página 5 a12. 

 
Herramientas Requeridas 

• Pinzas  
• Destornillador de Tipo Ranura 
• Llave10mm,14mm, 17mm, 19mm 
 
 

Piezas en Cartón 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ref. Descripción Cantidad Ref. Descripción Cantidad

1 Puerta Trasera 1 10 Barra de acoplamiento 1 

2 Abrazadera de Refuerzo de 
Puerta Trasera  1 11 Abrazadera de Enganche 1 

3 Panel Lateral de Cama de Carro 2 12 Lengua, Sección Delantera 1 

4 Panel Inferior de Cama de Carro 2 13 Lengua, Sección Trasera 1 

5 Panel Delantero 1 14 Barra de Pivote 2 

6 Soporte de Rueda 2 15 Ruedas 4 

7 Eje, Trasero 1 16 Guías de Puerta trasera 2 

8 Soporte de Eje Delantero 2 17 Ángulo de Refuerzo de Lengua 1 

9 Canal de Eje Delantero 1 18 Tapas de Esquina 2 



 
 
 
  
 

 
4 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

Hardware para Montaje 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Ref. Descripción CANTIDAD Ref. Descripción CANTIDAD

A Perno Hexagonal M12x120 1 L Arandela Plana Ø12 7 

B Perno Hexagonal M8x65 4 M  Arandela Plana Grande Ø12 1 

C Perno Hexagonal M12x30 3 N Chaveta de Pelo 1 

D Perno Hexagonal M8x20 14 O Chaveta 6 

E Perno de Cabeza Redonda 
M6x16 45 P Pasador de Enganche 1 

F Perno de Cabeza Redonda 
M8x16 36 Q Buje de Pivote 1 

G Tuerca Hexagonal M6 45 R Arandela Plana Ø20 8 

H Tuerca Hexagonal M8 54 S Tapa  de Cubo 4 

I Tuerca de Bloqueo M12 4 T Arandela Plana Ø6 45 

J Arandela de Bloqueo Ø6 45 U Arandela Plana Ø8 54 

K Arandela de Bloqueo Ø8 54    
 
 
NOTA: Es posible que tenga las tuercas y los pernos sobrados cuando haya terminado. 
   
 
 
 
  
 



 
 
 
  
 

 
5 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

Montaje 
 
IMPORTANTE: Debido al peso del carro, le recomendamos que solicite ayuda en la bajada de carro en las 
ruedas después de haber sido montadas. El producto debe ser montado por una o dos personas 
 
PRECAUCIÓN   NO DEJE EL CARRO SOLO EN POSICIÓN VERTICAL DURANTE EL MONTAJE. UN CARRO 
CAIDO PUEDE CAUSAR LESION PERSONAL. PRESTE ATENCIÓN A LA ESTABILIDAD DE CARRO 
MIENTRAS SE MANTIENE EN UNA POSICIÓN VERTICAL. PARA MEJOR ESTABILIDAD, MONTELO SOBRE 
UNA SUPERFICIE LISA Y PLANA. 
 

1. Retire el paquete de hardware y todas las piezas sueltas de la caja. Asegúrese de que la caja está 
vacía antes de desechar. 

2. Coloque todas las piezas y hardware como se muestra en las páginas 3 y 4. 
3. Monte el panel lateral y el panel inferior de la cama de carro con perno de cabeza redonda M6x16 

(E), Arandela Plana Ø6 (T), Arandela Plana Ø6 (J) y la Tuerca Hexagonal M6 (G). Véase la Figura 1. 
 

 
No apriete en este momento. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 
 
 
  
 

 
6 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

4. Coloque las dos piezas del cuerpo de carro en posición vertical sobre una superficie lisa nivelada 
como un piso de garaje o en un camino pavimentado. Véase la figura 2. 

5. Monte el cuerpo del carro junto con nueve Pernos de  Cabeza Redonda M6x16 (E), Arandela Plana 
Ø6 (T), Arandela Plana Ø6 (J) y la Tuerca Hexagonal M6 (G) como se muestra en la Figura 2. 

 
No apriete en este momento. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
6. Coloque la abrazadera de refuerzo de puerta trasera en la parte exterior del carro como se muestra 

en la figura 3. Monte la parte inferior del cuerpo del carro con seis Tornillos de Cabeza Redonda 
M8x16 (F), Arandela Plana Ø8 (U), Arandela de Bloqueo Ø8 (K) y la Tuerca Hexagonal M8 (H). No 
apriételos. Véase la Figura 3. 

7. Monte las guías a la parte interior del carro con seis Tornillos de Cabeza Redonda M6x16 (E), 
Arandela Plana Ø6 (T), Arandela de Boqueo Ø6 (J) y Tuerca Hexagonal M6 (G). No apriételos. 

8. Ensamble dos Pernos de Cabeza Redonda M6x16 (E), Arandela Plana Ø6 (T), Arandela de Bloqueo 
Ø6 (J) y Tuerca Hexagonal M6 (G) a las esquinas traseras superiores del carro. No apriételos. Véase 
la Figura 3. 

9. Apriete los seis pernos instalados en el paso 6 y los dos pernos en el paso 8. Apriete los nueve 
pernos instalados en el paso 5, manteniendo la parte inferior del cuerpo de carro desmontada. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 FIGURA 3 



 
 
 
  
 

 
7 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

10. Baje el carro para descansar con boca abajo sobre las pestañas superiores. Véase la Figura 4. 
11. Monte el soporte de la rueda en la parte trasera del carro con doce Pernos de Cabeza Redonda 

M8X16 (F), Arandela Plana Ø8 (U), Arandela de Bloqueo Ø8 (K) y Tuercas Hexagonales M8 (H), 
como se muestra en la Figura 4 .Las cabezas de perno están en el interior del carro. Apriételos. 

12. Conecte los 2 soportes de rueda con ocho Pernos Hexagonales M8X20 (D), Arandela Plana Ø8 (U), 
Arandela de Bloqueo Ø8 (K) y Tuercas M8 (H). 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
13. Monte el eje a través del soporte de la rueda como se muestra en la Figura 5. 
14. Aplique grasa a los extremos del eje ahora o utilice una pistola de engrase después de que se 

monten las ruedas. 
15. Monte una Arandela Plana Ø20 (R), una rueda (vástago de la válvula hacia fuera), otra Arandela 

Plana Ø20 (R) y una Chaveta (O) a cada extremo del eje, como se muestra en la Figura 5. 
16. Monte una tapa de cubo sobre la Arandela Plana Ø20 (R) en cada extremo del eje, como se muestra 

en la Figura 5. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

FIGURA 4 

FIGURA 5 



 
 
 
  
 

 
8 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

17. Stand the cart on end, front end facing up. Coloque el carro en extremo, con la parte delantera hacia 
arriba. 

18. Monte los dos soportes de eje frontales al carro  con doce Pernos de Cabeza Redonda M8X16 (F), 
Arandela Plana Ø8 (U), Arandela de Bloqueo Ø8 (K) y Tuercas Hexagonales M8 (H), como se 
muestra en la Figura 6. No apriete todavía. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
19. Coloque los canales del eje delantero entre los soportes del eje delantero. Monte por dos tornillos 

hexagonales M8x65 (B) a través de los agujeros en los extremos de los soportes y asegúrelos con 
Arandela de Bloqueo Ø8 (K), Arandela Plana Ø8 (U) y Tuercas Hexagonales M8 (H). No apriételos. 
Véase la Figura 7. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURA 6 

FIGURA 7 



 
 
 
  
 

 
9 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

20. Monte el ángulo de refuerzo de lengua a la parte trasera del eje de soporte como se muestra en la 
Figura 8. Utilice dos Pernos Hexagonales M8x65 (B), Arandela de Bloqueo Ø8 (K), Arandela Plana 
Ø8 (U) y Tuercas Hexagonales M8 (H). No apriételos. 

21. Asegúrese de que el perno central (perno de pivote) se inserta en la medida de lo posible a través de 
los canales del eje y luego apriete los cuatro tornillos montados en la Figura 8, que sujetan el eje 
delantero a la cama del carro. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
22. Conecte el panel frontal con el panel inferior utilizando seis tornillos de cabeza redonda M8X16 (F), 

Aarandela de Bloqueo Ø8 (K), Arandela Plana Ø8 (U) y las Tuercas Hexagonales M8 (H). A 
continuación, conecte el panel frontal con el panel lateral con seis Pernos de Cabeza Redonda 
M6X16 (E), Arandela de Bloqueo Ø6 (J), Arandela Plana Ø6 (T) y Tuercas Hexagonales M6 (G). 
Véase la Figura 9. 

23. Ensamble las dos tapas de esquina a la parte delantera del carro usando cuatro Pernos de Cabeza 
Redonda M6X16 (E), Arandela de Bloqueo Ø6 (J), Arandela Plana Ø6 (T) y Tuercas Hexagonales 
M6 (G). Apriételos. Véase la Figura 9. 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURA 8 

FIGURA 9 



 
 
 
  
 

 
10 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

24. Monte  la barra de acoplamiento al eje con dos Pernos Hexagonales M12x30 (C), cuatro Arandelas 
planas Ø12 (L) y dos Tuercas Hexagonales M12 (I), apriételos, dejando suficientes flojos para que 
las espigas pivotan todavía. Véase la Figura 10. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
25. Retire la Tuerca de Bloqueo M12 del perno de pivote central. Monte la sección trasera de lengua, el 

buje de pivote, la gran Arandela Plana Ø12 (M) y Tuerca de Bloqueo Hexagonal M12 (I) en los 
pernos de pivote como se muestra en la Figura 11. (El buje de pivote encaja en el agujero en la 
lengua.) Apriételos. 

26. Fije la lengua a la barra de acoplamiento como se muestra en la Figura 11, usando un Perno 
Hexagonal M12x30 (C), dos Arandelas Planas Ø12 (L) y una Tuerca de Bloqueo Hexagonal M12 (I). 
Apriételos, dejando bastantes flojos que la lengua puede pivotar. 

27. Engrase los ejes del eje ahora o utilice una pistola de engrase después de que se montan las ruedas. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURA 10 

FIGURA 11 



 
 
 
  
 

 
11 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

28. Monte una chaveta en el orificio interior de una espiga del eje. Coloque una Arandela Plana Ø20 (R), 
una rueda (vástago de la válvula hacia afuera) y otra Arandela Plana Ø20 (R) en el eje de espiga. 
Monte una Chaveta (O) en el orificio en el extremo del eje. Repita del otro lado. Vea la Figura 12. 
Nota: Evite que la espiga del eje gire hacia abajo hasta que la rueda se asegura a la misma por la 
chaveta externa. 

29. Monte una  tapa de cubo sobre la Arandela Plana Ø20 (R) en cada rueda. Véase la Figura 12. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
30. Para bajar el carro en cuñas de ruedas como se muestra en la Figura 13.b: Obtenga la ayuda de otra 

persona para ayudarle a bajar el carro en el suelo. 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURA 12 

FIGURA 13 



 
 
 
  
 

 
12 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

31. Monte las dos barras de pivote a la sección de lengua delantera con cuatro Pernos Hexagonales 
M8x20 (D), Arandela de Bloqueo Ø8 (K), Arandela Plana Ø8 (U) y las Tuercas Hexagonales M8 (H). 
No apriételos todavía. Véase la Figura 14. 

32. Monte las barras de pivote a la sección de lengua trasera usando un Perno Hexagonal M12x120 (A) 
y la Arandela Plana Ø12 (L) y Tuerca Hexagonal M12 (I). Apriete la tuerca de bloqueo, dejándola 
suficientemente floja como para permitir que la lengua delantera pivote. Ahora apriete los cuatro 
tornillos hexagonales, arandelas de bloqueo y tuercas hexagonales adjuntados a la lengua delantera 
en el paso 31. Véase la Figura 14. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
33. Monte la abrazadera de enganche a la sección de lengua delantera con dos Pernos Hexagonales 

M8x20 (D), arandela de Bloqueo Ø8 (K), Arandela Plana Ø8 (U) y las Tuercas Hexagonales M8 (H). 
Apriételos. Véase la Figura 15. 

34. Monte el pasador de enganche a través del a abrazadera dl enganche y la lengua y asegúrelo con la 
chaveta de pelo como se muestra en la Figura 15. 

35. Coloque la puerta trasera hacia abajo en las guías de la puerta trasera con los rebordes superior e 
inferior de la puerta trasera frente a la parte trasera. 

36. Si usted todavía no ha engrasado las ruedas, llene los cubos de rueda con grasa de tipo de 
rodamiento automotriz. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURA 14 

FIGURA 15 



 
 
 
  
 

 
13 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

Operación 
 
ADVERTENCIA  Antes de utilizar el carro de volcado de utilidad, revise las instrucciones y advertencias de 
seguridad antes de operar. El incumplimiento de estas instrucciones puede resultar en daños a la propiedad 
o lesiones al operador o a otras personas. 

 
USAR SU CARRO DE VOLCADO DE UTILIDAD 

 
1. NO exceda la capacidad nominal de 2000 libras (900kg) 
2. NUNCA remolque el carro DE volcado con la caja levantada. 
3. NO llene en exceso el carro de volcado de utilidad. La sobrecarga puede causar que el carro y el vehículo de 

remolque pierdan la tracción y patine fuera de control. 
4. SÓLO llene el carro DE volcado a una cómoda carga de volcado. Las cargas extremadamente pesadas serán 

difíciles de manejar y volcar. 
5. SIEMPRE use el carro de volcado para el fin previsto. 
6. SÓLO utilice los vehículos aprobados al remolcar el carro de volcado (Tractores de césped / jardín y vehículos 

todo terreno) 
7. SIEMPRE asegúrese de que el vehículo remolcador y el peso combinado del operador DEBE SER mayor que la 

carga del peso del carro para el control adecuado. 
8. NO use el carro en vías públicas o carreteras. 
9. NUNCA exceda 10 mph al remolcar el carro de volcado. 
10. NO haga giros bruscos que pueden causar que los neumáticos del Tractor del Césped / Jardín o ATV froten 

contra el carro de volcado de utilidad. 
11. Siempre desacelere antes de hacer giro. 
12. Siempre tenga cuidado cuando retroceda el carro de utilidad. Para evitar el "efecto navaja" del carro,  siempre 

retroceda en línea recta. 
 
Mantenimiento 
ADVERTENCIA ! El mantenimiento y almacenamiento inadecuado del carro de volcado puede anular la 
garantía. 

• Después de cada uso, elimine el material de la caja de carro. 
• Lave / seque el interior/exterior del carro fr volcado después de cada uso. 
• Antes de operar asegúrese de que los neumáticos tienen la presión recomendada 30 PSI. 
• Regularmente engrase el eje ] y la zona de cojinete de la rueda, o cuando sea necesario. 
• Revise periódicamente si todos los sujetadores estén apretados. 
• Anualmente limpie y lubrique ligeramente las partes. 
• Utilice una pintura de aerosol de esmalte brillante para retocar superficies metálicas pintadas rayadas o 

desgastadas. 
• Nunca exceda la capacidad de carga máxima de 2000 libras, de lo contrario puede dañar el carro de 

volcado de utilidad. 

IMPORTANTE: 
Si una parte requiere reemplazo, sólo utilice piezas que cumplan con las especificaciones del fabricante. Las piezas 
de reemplazo que no cumplan con las especificaciones pueden resultar en un riesgo de seguridad u operaciones 
deficientes. 
 
ALMACENAMIENTO 

• Nunca permita que el material permanezca en el carro de volcado de utilidad por períodos prolongados de 
tiempo.  

• Antes de guardar asegúrese de que el carro esté limpio y seco para años de servicio sin problemas. 
• Almacene en interiores o áreas protegidas durante el mal tiempo y los meses de invierno. 
• Cuando lo guarda en el interior siempre mantenga la lengua un poco más alta que la caja de carro para 

permitir que la humedad fácilmente salga por la parte trasera y no se permanezca. 



 
 
 
  
 

 
14 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

GARANTÍA 
Cuando este producto no funciona satisfactoriamente debido a un defecto o mal acabado en el plazo de UN AÑO a 
partir de la fecha de compra, devuélvalo al lugar de compra, y será sustituido, de forma gratuita. Los daños 
incidentales o consecuentes se excluyen de esta garantía. 
 

Para Reparar Piezas, llame a 1-800-323-0620 
24 horas en un día– 365 días en un año 
 

 
 



 
 
 
  
 

 
15 

46V232 Instrucciones de Operación y Manual de Piezas de Westward  

CARRO DE VOLCADO DE ACERO DE 2000LB 
 

Lista de Piezas de  Repuesto 
 
 
 
 
 1 Panel Lateral  2 
 2 Panel Delantero  1 
 3 Tapa de Esquina  2 
 4 Perno de Cabeza Redonda M6x16  45 
 5 Arandela de Bloqueo Ø6  45 

 6 Tuerca Hexagonal M6  45 
 7 Guía de Puerta Trasera  2 
 8 Puerta Trasera  1 
 9 Abrazadera de Refuerzo de Puerta Trasera  1 
 10 Perno Hexagonal M8x20  14 

 11 Pasador  1 
 12 Abrazadera de Enganche  1 
 13 Lengua, Sección Delantera  1 
 14 Pasador R Ø3  1 
 15 Arandela de Bloqueo Ø8  54 
 16 Tuerca Hexagonal M8  54 

 17 Barra de Pivote  2 
 18 Perno Hexagonal M12x120  2 
 19 Arandela Plana Ø12  7 
 20 Tuerca de Bloqueo de Nylon M12  5 
 21 Lengua, Sección Trasera  1 
 22 Perno Hexagonal M8x65  4 

 23 Barra de Acoplamiento  1 
 24 Perno Hexagonal M12x30  3 
 25 Soporte de Rueda  1 
 26 Soporte de Eje Delantero  2 
 27 Chaveta Ø3x30  6 
 28 Perno Hexagonal M10x100  2 

 29 Canal de Eje Delantero  2 
 30 Cojinete Plástico Partido  4 
 31 Arandela Plana Ø9  8 
 32 Espiga de Eje  2 
 33 Arandela Plana Ø10  2 
 34 Tuerca de Bloqueo de Nylon  M10  2 

 35 Ángulo de Refuerzo de Lengua  1 
 36 Buje de Pivote  1 
 37 Arandela Plana Grande Ø12  1 
 38 Tapa de Cubo  2 
 39 Buje de Eje  4 
 40 Rueda  4 

 41 Eje de Rueda  1 
 42 Panel Inferior  2 
 
 
 
                

Número de           
Referencia  Descripción    Número de Pieza                Cantidad 

Fabricado por  Grainger International, Inc. 
100 Grainger Pkwy., Lake Forest IL  60045  U.S.A. 



 

Lisez et conservezces instructions. Lisez tout ce manuel avant de fonctionner le produit. A protéger vous-même et les 
autres par l’observation de toutes les informations de sécurité, d’avertissements et de cautions. Le non-respect 
d’instructions peut causer des blessures graves et/ou des dommages matériels ou aux produits. Conservez ces 
instructions à titre de référence ultérieure. 

 

  
 
 
 

 
 
 

Instructions d’Opération et Manuel de pièces de Westward                   46V232 

FORME YTL232 
Imprimé  en Chine 
05/13

2000LB REMORQUE ACIER 
BASCULANTE 

 
Description      
 
La remorque basculante utilitaire a d’une construction en acier solide et elle est conçue pour transporter la large 
gamme de matières. Le produit peut facilement charger les outils, le bois de chauffage, les alimentations animales, 
ordures, matériaux d'aménagement, le ciment ou tout ce que nécessite d’être déplacé jusqu’à 2000lbs. Utilisez 
facilement le hayon amovible afin de charger et de décharger rapidement et pratiquement. Lors de fonctionner la 
remorque basculante utilitaire, ne jamais dépassez la capacité nominale de charge de 2000lbs. 
 
 
 
 
 
 
Déballage 
 
Après le déballage de l’appareil, inspectez 
attentivement tous les dommages qui 
pourraient avoir été apportés au cours de 
transit. Contrôlez les pièces détachables, 
perdues,  ou endommagées. Dans le cas 
de dommages encourus lors du transport, 
une réclamation au transporteur doit être 
enregistrée. 
 
 
 
 
 
 
 
 
Spécifications et Dimensions 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Model       Max. Capacity    Hitch Type   Wheel Type     Wheel Size      Overall Dimensions (Inches)         
                        (Lbs)                                                             (Inches)        Length      Width        Height   

46V232                   2000                         Type de goupille            Pneumatique                            16            

Modèle        Capacité Maximum           Type d'Attelage           Type de Roue             Dimensions de Roue       
(LBs)                                                                                                                                             (Pouces)          

   86-3/8              36-7/8              33-7/8 

Dimensions Hors-tout (Pouces) 
Longueur          Largeur           Hauteur 



 
 
 
 
  
 
 
 

 
2 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

Informations de Sécurité Générales 
 
LISEZ et COMPRENEZ complètement ce manuel avant de fonctionner la Remorque Basculante Utilitaire. 
L’opérateur doit lire et comprendre tous les consignes de sécurité et les avertissements, instructions d’opération, de 
maintenance et de stockage avant de fonctionner cet appareil. Le non-respect du bon fonctionnement et du maintien 
de l’appareil peuvent causer des blessures graves ou mortelles. 
 
Portez une attention toute particulière aux déclarations suivantes. Elles doivent être suivies lorsqu'il y a lieu. 
 

indique une situation potentiellement qui, si elle n’est pas évitée, pourrait entraîner des 
blessures légères corporelles ou matérielles.  
 

indique une situation potentiellement qui, si elle n’est pas évitée, pourrait entraîner des blessures 
sévères corporelles, mortelles ou matérielles. 
 

indique une situation potentiellement qui, si elle n’est pas évitée, pourrait entraîner des blessures 
graves corporelles, mortelles ou matérielles.  
 
REMARQUE: Les directives spéciales qui sont  importantesmais ne sont pas liées à des dangers. 
 
IMPORTANT: Les facteurs directifs liés à l’assemblage, à l’installation, à l’opération ou à l’entretien, s’ils ne sont pas 
évités, pourraiententraîner des dommages à l’appareil ou à l’équipement.  
 
Avertissements d’Opération 

 A tout moment ne transportez jamais de passenger, à s’asseoir ou se tenir debout sur la remorque. 
 Ne permettez pas aux enfants de jouer, de se tenir debout, de grimper sur la remorque. 
 Inspectez toujours la remorque avant de fonctionner pour assurer son bon état de travail. 
 Remplacez ou réparez les pièces endommagées ou usées immédiatement. 
 Toujours Vérifiez et serrez les matériels et les pièces assemblées avant de foncionner cet appareil. 
 Ne dépasssez pas sa capacité de charge maximale de 2000lbs. 
 Evitez les grands trous et fossés au cours de transport. 
 Lors de fonctionner sur la pente raide (la colline),  veillez que la remorque pourrait basculer. 
 Toujours fonctionnez et réduisez la vitesse sur le terrain accidenté,  long des ruisseaux, les fossés et sur le flanc 

des collines. 
 Ne fonctionnez jamais près des ruisseaux, fossés et autoroutes publiques. 
 Ne dépassez pas 10 MPH afin d’éviter les dommages corporels et/ou matériaux. 
 Soyez prudent lors de charger et de décharger la remorque. 
 Remorquez avec les véhicules recommandés (Lawn, Tracteurs de Jardin et ATVs). 

 
Dangers d'écrasement et de coupure 

 Gardez toujours les mains et les pieds bien à l’écart de pièces en mouvement et coupées lors de fonctionner 
l’appareil. 

 Nettoyez et gardez toujours l’espace de travail propre lors de fonctionner l’appareil. 
 Portez toujours d’équipement de protection, de protection des yeux, des gants et des bottes de travail lors de 

fonctionner l’appareil. 
 

Tous les avertissements, attentions et instructions exposés dans ce manuel d’instruction ne 
peuvent pas couvrir toutes les conditions ou situations susceptibles de survenir. L’opérateur doit comprendre que le 
bon sens et les précautions sont des facteurs qui ne peuvent être intégrés à ce produit mais qui dépendent plutôt de 
l’opérateur. 
 
 
 



 
 
 
 
  
 
 
 

 
3 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

Assemblage 
Sortez tous les pièces  de la caisse d'expédition et avant d’assembler la remorque, inspectez les composants pour 

assurer qu’il n’y a pas de pièces perdues. Le produit doit être assemblé par une ou deux personnes. Suivrez tous les 

étapes sur la page 5 à 12. 

 
Outils nécessaires  

• Pinces 
• Tournevis à Pente 
• 10mm,14mm, 17mm, 19mm Clé 

 
Pièces dans le Carton 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Référence Description Quantité Référence Description Quantité

1 Hayon 1 10 Tirant 1 

2 Etrier du Hayon 1 11 Crochet de Goupille 1 

3 Panneau de Côté du Bac 2 12 Flèche d’Attelage, Partie 
Avant 1 

4 Panneau du Bas de 
Remorque 2 13 Flèche d’Attelage, Partie 

Arrière  1 

5 Panneau Frontal 1 14 Barres de Pivot 2 

6 Support de Roue 2 15 Roues 4 

7 Essieu, Arrière 1 16 Guides du Hayon 2 

8 Support d’Essieu Frontal 2 17 Cornière d’Angle 1 

9 Canal d’Essieu Frontal 1 18 Renforts d'Angle 2 



 
 
 
 
  
 
 
 

 
4 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

Matériaux pour l’assemblage 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Référence Description Quantité Référence Description Quantité

A Vis à Six Pans M12x120 1 L Rondelle Plate Ø12 7 

B Vis à Six Pans M8x65 4 M Grande Rondelle Plate 
Ø12 1 

C Vis à Six Pans M12x30 3 N Goupille R 1 

D Vis à Six Pans M8x20 14 O Goupille Fendue 6 

E Vis à Tête Ronde M6x16 45 P Goupille de Sécurité 1 

F Vis à Tête Ronde M8x16 36 Q Bague de Pivot 1 

G Ecrou Hexagonal M6 45 R Rondelle Plate Ø20 8 

H Ecrou Hexagonal M8 54 S Capuchon du Moyeu  4 

I Contre-écrou M12 4 T Rondelle Plate Ø6 45 

J Rondelle Ressort Ø6 45 U Rondelle Plate Ø8 54 

K Rondelle Ressort Ø8 54    
 
REMARQUE : Lorsque l’assemblage est complété, vous pouvez avoir des écrous et des vis supplémentaires. 
 
 
 
 



 
 
 
 
  
 
 
 

 
5 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

Assemblage  
 
IMPORTANT: A cause de poids de remorque, on vous conseille que vous pouvez demander à quelqu’un de venir 
assister pour baisser la remorque sur ses roues à la fin de l’assemblage. Le produit doit être assemblé par une ou 
deux personnes. 
 

 NE LAISSEZ PAS LA REMORQUE SANS SURVEILLANCE LORSQU’ELLE EST EN POSITION 
VERTICALE PENDANT L’ASSEMBLAGE. LA REMORQUE DE CHUTE POURRAIT ENTRAINER DES 
BLESSURES CORPORELLES. PORTER UNE ATTENTION PARTICULIERE A LA STABILITE DE LA 
REMORQUE LORSQU’ELLE EST EN POSITION VERTICALE. ASSEMBLEZ SUR UNE SURFACE PLANE ET 
HORIZONTALE AFIN D’ASSURER LA MEILLEURE STABILITE. 
 
1. Sortez le paquet de matériaux et toutes les pièces détachables du carton. Assurez que le carton est vide avant 

de le mettre au rebut.  
2. Exposez toutes les pièces et matériaux comme indiqué sur les pages 3 et 4. 
3. Assemblez le panneau de côté de remorque et le panneau du bas par les Vis à Tête Ronde M6x16 (E), 

Rondelles Plates Ø6 (T), Rondelles Ressorts Ø6 (J), et Ecrous Hexagonaux M6 (G). Voyez Figure 1. 
 

Ne serrez pas les vis sur cette étape.  
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

FIGURE 1 
FIGURE 1 



 
 
 
 
  
 
 
 

 
6 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

4. Posez les deux parties de remorque verticalement sur une surface plane et horizontale comme le plancher du 
garage ou une allée pavée. Voyez Figure 2. 

5. Assemblez l’ensemble de corps de remorque par neufs Vis à Tête Ronde M6x16 (E), Rondelles Plates Ø6 (T), 
Rondelles Ressorts Ø6 (J), et Ecrous Hexagonaux M6 (G) comme indiqué dans la Figure 2.  

 
 
 
Ne serrez pas les vis sur cette étape. 
 
     
 
 
 
 
 
 
 
 
 
 
 
 
 
 
6. Posez l’étrier du Hayon sur l’extérieur de la remorque comme indiqué dans la figure 3. Assemblez la base de la 

remorque par six Vis à Tête Ronde M8x16 (F), Rondelles PlatesØ8 (U), Rondelles Ressorts Ø8 (K), et Ecrous 
Hexagonaux M8 (H). Ne serrez pas les vis. Voyez Figure 3. 

7. Insérez les guides du hayon dans les trous de l’arrière comme indiqué dans la figure 3. Assemblez les guides à 
l’intérieur de la remorque par six Vis à Tête Ronde M6x16 (E), Rondelles Plates Ø6 (T), Rondelles Ressorts Ø6 
(J), et Ecrous Hexagonaux M6 (G). Ne serrez pas les vis. 

8. Assemblez deux Vis à Tête Ronde M6x16 (E), Rondelles Plates Ø6 (T), Rondelles Ressorts Ø6 (J), et Ecrous 
Hexagonaux M6 (G) aux angles supérieurs arrière de la remorque. Ne serrez pas les vis. Voyez Figure 3. 

9. Serrez les six vis assemblées de l’étape 6 et deux vis de l’étape 8. Et puis serrez les neuf vis assemblées de 
l’étape 5en assurant que la base de la remorque est en deux parties égales. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 2 

FIGURE 3 

Guide du Havon

FIGURE 2 



 
 
 
 
  
 
 
 

 
7 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

10. Baissez la remorque à l’envers sur ses brides en haut. Voyez Figure 4. 
11. Assemblez le support de roue à l’arrière de la remorque par douze Vis à Tête Ronde M8x16 (F), Rondelles 

PlatesØ8 (U), Rondelles Ressorts Ø8 (K), et Ecrous Hexagonaux M8 (H) comme indiqué dans la Figure 
4.Insérez les têtes de vis dans l’intérieur de la remorque et puis serrez-les. 

12. Connectez les deux supports de roue par huit Vis à Six Pans M8x20 (D), Rondelles PlatesØ8 (U), Rondelles 
Ressorts Ø8 (K), et Ecrous Hexagonaux M8 (H).  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
13. Assemblez l’essieu à traverser le support de roue comme indiqué dans la Figure 5. 
14. Graissez les extrémités de l’essieu à tout de suite ou utilisez un pistolet graisseur lorsque l’assemblage de roues 

est fini. 
15. Assemblez une Rondelle Plate Ø20 (R), une roue (tige de vanne vers l’extérieur), une autre Rondelle Plate Ø20 

(R) et une Goupille Fendue (O) à chaque extrémité de l’essieu comme indiqué dans la Figure 5.  
16. Assemblez un Capuchon du Moyeusur la Rondelle Plate Ø20 (R) à chaque extrémité de l’essieu comme indiqué 

dans la Figure 5. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 FIGURE 5 

FIGURE 4 



 
 
 
 
  
 
 
 

 
8 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

17. Mettez debout  la remorque avec la partie frontale vers le haut. 
18. Assemblez les deux supports d’essieu frontal à la remorque en utilisant douze  Vis à Tête Ronde M8x16 (F), 

Rondelles PlatesØ8 (U), Rondelles Ressorts Ø8 (K), et Ecrous Hexagonaux M8 (H) comme indiqué dans la 
Figure 6. Ne serrez pas les vis. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
19. Mettez les canaux d’essieu frontal entre les supports d’essieu frontal par deux Vis à Six Pans M8x65 (B) à 

traverser les trous aux extrémités de supports et puis fixez-les par Rondelles Ressorts Ø8 (K), Rondelles 
PlatesØ8 (U), et Ecrous Hexagonaux M8 (H). Ne serrez pas les vis. Voyez Figure 7. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 FIGURE 7 

Canal d’Essieu 
Frontal  

FIGURE 6 



 
 
 
 
  
 
 
 

 
9 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

20. Assemblez la Cornière d’Angleà l’arrière de supports d’essieu comme indiqué dans la Figure 8 en utilisant deux 
Vis à Six Pans M8x65 (B), Rondelles Ressorts Ø8 (K), Rondelles PlatesØ8 (U), et Ecrous Hexagonaux M8 (H). 
Ne serrez pas les vis. 

21. Assurez que le boulon central (boulon de pivot) est inséré autant que possible par des canaux d’essieu et puis 
serrez les quatre vis qui fixent les supports d’essieu frontal au bac de remorque comme indiqué dans la Figure 8. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
22. Connectez le panneau frontal et le panneau du bas par six Vis à Tête Ronde M8x16 (F), Rondelles PlatesØ8 (U), 

Rondelles Ressorts Ø8 (K), et Ecrous Hexagonaux M8 (H). Et puis connectez le panneau frontal et le panneau 
de côté par six Vis à Tête Ronde M6x16 (E), Rondelles Plates Ø6 (T), Rondelles Ressorts Ø6 (J), et Ecrous 
Hexagonaux M6 (G). Serrez les vis. Voyez Figure 9. 

23. Assemblez deux Renforts d'Angle à l’avant de la remorque par quatre Vis à Tête Ronde M6x16 (E), Rondelles 
Plates Ø6 (T), Rondelles Ressorts Ø6 (J), et Ecrous Hexagonaux M6 (G). Et puis serrez les vis. Voyez Figure 9. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 8 

FIGURE 9 



 
 
 
 
  
 
 
 

 
10 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

24. Assemblez le tirant aux broches d’essieu par deux Vis à Six Pans M12x30 (C), quatre Rondelles PlatesØ12 (L) 
et deux Contre-écrou M12 (I), et puis serrez-les en huilant les broches afin qu’elles puissent pivoter. Voyez 
Figure10. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
25. Enlevez le Contre-écrou M12 du boulon de pivot central. Assemblez laflèche d’attelage de partie arrière,  la 

Bague de Pivot, la Grande Rondelle Plate Ø12 (M) et le Contre-écrou M12 (I) sur les boulons de pivot comme 
indiqué dans la Figure 11.(Le boulon de pivot s’adapte au trou sur la flèche). Et puis serrez les vis. 

26. Fixez la flèche d’attelage au tirant comme indiqué dans la Figure 11, en utilisant une Vis à Six Pans M12x30 (C), 
deuxRondelles PlatesØ12 (L) et un Contre-écrou M12 (I). Puis serrez-les en huilant la flèche afin qu’elle peut 
pivoter. 

27. Graissez les broches d’essieu à tout de suite ou utilisez un pistolet graisseur lorsque l’assemblage de roues est 
fini. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 10 

FIGURE 11 



 
 
 
 
  
 
 
 

 
11 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

28. Installez une Goupille Fendueau trou intérieur de la broche d’essieu. Mettez une Rondelle Plate Ø20 (R), une 
roue (tige de vanne vers l’extérieur), et une autre Rondelle Plate Ø20 (R) sur la broche d’essieu. Insérez  une 
goupille fendue (O) dans le dernier trou de l’essieu. Répétez le processus sur l’autre côté de l’essieu. Voyez 
Figure 12. Remarque : Evitez la broche d’essieu de pivoter vers le bas jusqu’à ce que la roue est fixée sur lui 
par une autre goupille fendue. 

29. Assemblez un Capuchon du Moyeu sur la Rondelle Plate Ø20 (R) sur chaque côté de roue. Voyez Figure 12. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
30. Baissez la remorque sur les cales de roue comme indiqué dans la Figure 13.Demandez à quelqu’un de venir 

assister pour baisser la remorque sur le sol. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 12 

FIGURE 13 



 
 
 
 
  
 
 
 

 
12 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

31. Assemblez les deux barres de pivot à la flèche d’attelage de partie frontale en utilisant quatre Vis à Six Pans 
M8x20 (D), Rondelles PlatesØ8 (U), Rondelles Ressorts Ø8 (K), et Ecrous Hexagonaux M8 (H). Ne serrez pas 
les vis. Voyez Figure 14. 

32. Installez les barres de pivot à la flèche d’attelage de partie arrière en utilisant une Vis à Six Pans M12x120, une 
Rondelle Plate Ø12 (L) et un Contre-écrou M12 (I). Serrez mesurément le contre-écrou afin que la flèche frontale 
puisse pivoter. Serrez les quatre vis à pans, rondelles plates et rondelles ressorts dans l’étape 31. Voyez Figure 
14. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
33. Assemblez le Crochet de Goupille à la flèche de partie frontale par deux Vis à Six Pans M8x20 (D), Rondelles 

PlatesØ8 (U), Rondelles Ressorts Ø8 (K), et Ecrous Hexagonaux M8 (H). Et puis serrez les vis. Voyez Figure 
15. 

34. Installez la goupille de sécurité à traverser le crochet de goupille et la flèche, fixez-les par la goupille R comme la 
Figure 15. 

35. Mettez le hayon dans les guides du hayon avec les lèvres supérieure et inférieure du hayon vers l’arrière. 
36. Lorsque vous n’aviez pas encore graissé les roues, remplissez les moyeux de roue par le type de graisse 

automobile.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

FIGURE 15 

FIGURE 14 



 
 
 
 
  
 
 
 

 
13 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

Opération 
 

 Avant de fonctionner la remorque basculante utilitaire, relisez les instructions ci-dessous et 
toutes les informations de sécurité. Le non-respect de ces instructions pourrait entraîner des blessures 
graves ou mortelles d’opérateur, ou des dommages d’appareil. 
 
FONCTIONNEZ  VOTRE REMORQUE BASCULANTE UTILITAIRE 
 
1. NE dépassez PAS la capacité nominale de 2000lb (900kg). 
2. Ne remorquer JAMAIS la remorque basculante lorsque la caisse est montée. 
3. NE débordez PAS la remorque basculante utilitaire. La surcharge pourrait entraîner de la perte de traction et de 

contrôle de la remorque et du véhicule tracteur. 
4. Remplissez SEULEMENT la remorque basculante avec la charge confortable à basculer. Les charges 

extrêmement lourdes pourraient être difficiles à opérer et à basculer. 
5. Utilisez TOUJOURS la remorque basculante pour sa fin prévue.   
6. Utilisez SEULEMENT les véhicules  autorisés lors de remorquer l’appareil (Lawn/Tracteurs de Jardin et ATVs). 
7. Assurez TOUJOURS que le véhicule de remorquage et le poids combiné de l’opérateur DOIVENT ETRE 

supérieurs au poids de la charge de remorque pour le contrôle approprié. 
8. N’utilisezJAMAIS la remorque sur les autoroutes publiques ou dans la rue. 
9. NE dépassez JAMAIS 10mph lors de remorquer l’appareil. 
10. NEvirerPAS brusquement qui pourrait faire frotter les roues du Lawn/Tracteur de Jardin ou ATV. 
11. Ralentissez TOUJOURS avant de tourner. 
12. Soyez TOUJOURS prudent lors de faire marche arrière la remorque. Pour éviter toute mise en tête-à-queue, 

déplacez vers l’arrière en ligne droite.  
 
Maintenance 

 La maintenance et le stockage incorrects de l’appareil pourraient annuler votre garantie. 

• Après chaque fois d’utilisation, nettoyez les matériaux en dehors de la caisse du bac. 
• Après chaque fois d’utilisation, rincez et séchez l’intérieur et l’extérieur de la remorque basculante. 
• Avant de fonctionner l’appareil, assurez que les roues sont gonflés à la pression recommandée de 30 PSI. 
• Graissez régulièrement la surface portante de l’essieu et des roues ou en cas de besoin. 
• Vérifiez régulièrement toutes les attaches pour assurer qu’elles soient bien serrées. 
• Nettoyez annuellement et lubrifiez légèrement des pièces. 
• Utilisez une peinture au pistolet brillante et émaillée pour retoucher les égratignures ou pour mettre les 

surfaces en métal peintes. 
• Jamais dépassez sa capacité de charge de 2000lbs afin d’éviter des dommages d’appareil. 

IMPORTANT : 
Si une pièce a besoin de remplacement, utilisez seulement les pièces qui répondent aux exigences de fabricant. Si 
les pièces ne satisfont pas aux conditions exigées, il pourrait entraîner des blessures de sécurité ou du mauvais 
fonctionnement. 
 
STOCKAGE 

• Ne laissez jamais les matériaux dans la remorque basculante utilitaire sur de longues périodes de temps. 
• Avant le stockage, assurez que l’appareil est propre et sec pour des années de fonctionnement sans 

problème. 
• Conservez l’appareil à l’intérieur ou dans l’endroit protectif pendant les mois d’hiver et les graves 

intempéries. 
• Lors de conserver l’appareil à l’extérieur, toujours laissez la flèche un peu plus élevée  que la caisse du bac 

afin de laisser sortir l’humide. 



 
 
 
 
  
 
 
 

 
14 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

 
GARANTIE 
En cas d’omettre d’accomplir les tâches de manière satisfaisante causé par défauts ou de la fabrication dans UN AN 
à partir de la date d’achat, vous pouvez Le renvoyer au magasin d'origine et le produit peut être remplacé 
gratuitement. Tous les dommages accessoires ou indirects sont exclus de la présente garantie. 
 

Pour Réparer de pièces, appelez le 1-800-323-0620 
24 heures par jour-365 jours par an. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
  
 
 
 

 
15 

46V232 Instructions d’Opération et Manuel de pièces de Westward   

2000LB REMORQUE ACIER BASCULANTE 
 

Liste de pièces détachées 
 
 
 
 
 1 Panneau de Côté  2 
 2 Panneau Frontal    1 
 3 Renfort d'Angle    2 
 4 Vis à Tête Ronde M6x16  45 
 5 Rondelle Ressort Ø6  45 

 6 Ecrou Hexagonal M6  45 
 7 Guide du Hayon  2 
 8 Hayon  1 
 9 Etrier du Hayon  1 
 10 Vis à Six Pans M8×20  14 

 11 Goupille  1 
 12 Crochet de Goupille1  1 
 13 Flèche d’Attelage, Partie Avant    1 
 14 Goupille R Ø31  1 
 15 Rondelle Ressort Ø8  54 
 16 Ecrou Hexagonal M8  54 

 17 Barre de Pivot    2 
 18 Vis à Six PansM12×120  2 
 19 Rondelle Plate Ø12  7 
 20 Ecrou Freiné en Nylon M12    5 
 21 Flèche d’Attelage, Partie Arrière    1 
 22 Vis à Six Pans M8×65  4 

 23 Tirant  1 
 24 Vis à Six Pans M12×30  3 
 25 Support de Roue  1 
 26 Support d’Essieu Frontal  2 
 27 Goupille Fendue Ø3×30  6 
 28 Vis à Six Pans M10×100  2 

 29 Canal d’Essieu Frontal    2 
 30 Palier Fendu en Plastique  4 
 31 Rondelle Plate Ø9  8 
 32 Brochet d’Essieu  2 
 33 Rondelle Plate Ø10  2 
 34 Ecrou Freiné en Nylon M10  2 

 35 Cornière d’Angle  1 
 36 Boulon de Pivot  1 
 37 Grande Rondelle Plate Ø12  1 
 38 Capuchon du Moyeu  2 
 39 Boulon d’Essieu  4 
 40 Roue  4 

 41 Essieu de Roue      1 
 42 Volet du Bas    2 
 
 
 
 

Numéro de    
Référence  Description    Numéro de Pièce  Quantité 

Manufacturé pour Grainger International. Inc.
100 Grainger Pkwy., Lake Forest IL  60045  U.S.A. 


	46V232 OIPM English 2013-7-3.pdf
	46V232 OIPM Spanish 2013-6-26.pdf
	46V232 OIPM French 2013-6-27.pdf

